PARTS BOOK

TRONIC 1 F

Industrial lockstitch sewing machine

Q °
“text



MACHINE FRAME&MISCELLANEOUS COVER COMPONENTS

1. HLFEERH:

15

N

~N

2N

% )

25-5

N

2540

>——25

N

25-3

~
~

"%
\\\\25—1 //

/

~
~

~~



19155343 /MACHINE FRAME&MISCELLANEOUS COVER COMPONENTS

5 BrEs £ B FiE

Ref.No. new part No. Part name Name of parts Oty Note
1 180001001 AR Face plate 1
2 180001002 A R Face plate agsket 1
3 [s073184404 7 AR R ET Screw 1/8 x 44 1.=4 1
4 1991001004 TR B T A Arm oil shifld 1
5 [991001005 PR EFTEH FLZE Rubber plug 3
6 (991001006 FEFF Al AR IR L% Rubber plug 1
7 (991001007 RIS M Thread guide rod 1
8 (5094762809 Jri TR R ET Screw 3/16 x 28 L=9 12
9 [280001009 JE B Side plate 1
10 |280001010 J5 T M AR Gasker 1
11 |180001011 TR AR S s Face plate 1
12 [991001012 G RN Safety lable 1
13 |180001013 e 4 Machine cover 1
14 [991001014 EEHE T 25 L 2E Rubber plug 1
15 [S184782818 FEISERRALE K AR ET Screw 3/16 x 28 L=18 1
16 991001016 B4R E Reverse feed lever stopper 1
17 991001017 THIEfLZE Rubber plug 1
18 [S144374006 1 ET SM11/64"x40 L=6 Screw SM11/64"x40 L=7 2
19 991001019 INTe LR B4 Thread tension asm 1
991101019 INJELRESAH R (991 1HLEY ) |Thread tension asm 1
19-1 [991001019-1 INJELIRET Small clip line screw 1
19-2 [991001019-2 I 2R 5 el Thread tension guide 1
19=-3 [991001019-3 N LAl Thread tension disk 2
19-4 1991001019-4 JNe 2% 3 Thread tension spring 1
19-5 1991001019-5 sNTJe 2R BB Thread tension nut 1
20 |S113742806 INFE LA 1 S AR AT Serew 11/64 x 40 1.=6 1
21 991001021 PRkplip & Thread take—up lever cover 1
22 8094762806 PR By B MR ET Serew 3/16 x 28 1.=6 1
23 991001023 yeEs x| Arm thread guide right 1
24 [S074374006 R BET Screw 11/64 x 40 1=6 1
25 991001025 Se a4 Thread tension asm 1
991001025H S L ARH I EHR] ) Thread tension asm 1
25-1 1991001025-1 SJe £ W2 R): Tension nut 1
25-2 1991001025-2 e 2 1k B Rotating stopper 1
25-3 1991001025-3 e % Rotating stopper 1
25-4 1991001025-4 SJe 28 FE i Thread tension disk presser 1
25-5 [991001025-5 Je L b Thread tension disk 2
25-6 1991001025-6 Je LR IRET Tension post 1
25-7 1991001025-7 Phek & Take—up spring 1
25-8 1991001025-8 % SRR Tension post socket 1
25-9 [$143574005 I LR MR 24 K [ BT Screw 9/64 x 40 L=5.5 1
26 [S115952807 JE LR AR S B RET Screw 15/64 x 28 1L=7 1
27 1991001027 FALRET "Tension releasing 1
hg 991001028 Fril CERHAHES ) Throat plate L-M 1
991001028D EIRR CRATHIE/3HES ) Throat plate H 1
30 [S044374006 EF A IRET Screw 11/64 x 40 L.=6 2
31 1991001031 etk r) Arm thread guide left 1
32 |S074374006 pices ¥aL A Secrew 9/64 x 40 L=6 1
33 1991001033 TE AR 10 L 7€ Rubber plug 2
34 |S094762808 TR AR ET Screw 3/16 x 28 L=8 3
35 [991001035 AT Slide plate asm 1
35-1 [991001035-1 HEdR Slide plate 1
35-2 [991001035-2 i Bed slide spring 1
35-3 [$082385602 AR TR ET Serew 3/32 x 56 1.=2.2 2
36 (991001036 JEEAR S HE Bed slide spring 4
37 1991001037 Eias Ruler stopper 1
38 |S074374006 Bl IRET Screw 11/64 x 40 1.=6 2
39 [991001039 TS REEET Pole 2
40  [180001040 HIE i Modle plate 1
41 1991001041 Lezkan i Winder assembly 1
41-1 ]991001041-1 P E4 Ring E4 2
41-2 1991001041-2 Lok I Bobbin base 1
41-3 991001041-3 LR Spool 1
41-4 [991001041-4 O PY O ring 1
41-5 [991001041-5 S4B S6 Flat washer 1
41-6 [991001041-6 etk e Winding wheel 1
41-7 [991001041-7 I2ETM5X5 Screw M5x5 2
41-8 [991001041-8 B 4 P8 29 Rubber washer 1
41-9 [991001041-9 i JIE e iR LE Shuttle cam asm. 1
41-9-1[991001041-9-1 |#&.t5Jerh i Shuttle cam 1
1

41-9-2

991001041-9-2

BRETMSXS

Screw M5x5




e B - B B
Ref.No. new part No. Part name Name of parts Qty Note
41-9-31991001041-9-3  [#&.0~ &4 Shuttle clamp shaft 1

41-11 [991001041-11  |F#ES6 Flat washer 2
41-12 [991001041-12 R R Shuttle arm handle 1
41-13 991001041-13  |i2%TM4X12 Screw 1
41-14 [991001041-14  |#iise Bobhin clip 1
41-15 [991001041-15  |iB%TSM4.76 Screw 2
41-16 1991001041-16  [#R.phJRE Bobbin base 1
41-17 [991001041-17  |ZeRATAT Winding lever 1
41-18 199100104118 |55 Spring 1
41-19 [991001041-19 |55 Spring 1
41-20 199100104120  |OFI% 4} B S5 O type sealing ring 1

42 MO080500810 ZegR PRIZ AT Bobbin screw 3

43 1991001043 = 2] Knife 1

44 18093574005 YL Knife screw 2

45 991001045 LR Je R 2R 20 1 Thread tension asm. 1

45-1 1991001045-1 e R BB Tension nut 1

45-2 1991001045-2 Je LR WBET Tension post 1

45-3 [991001045-3 Je L i Tension spring 1

45-4 19910010454 Je Thread tension disk presser 2

45-5 1991001045-5 MR Thread tension guide 1

45-6 1991001045-6 Je LB (F ) Tension nut 1

46 180101046 AL Motor cover 1
47  |M180500835 LI 7 X [T MR AT Screw 4
48 1991001048 ST T oAl 4 Reverse seam lamp switch assembly 1
49 991001049 KL Presser bar thread guide 1
50  |S094762806 BIGET FF I [ e WRET Screw 1
51 |s074374007 R AIRET Screw 1
52 (991001052 MR LT 0il plate assembly 1
53 [S073574011 TR 7 2 IR Serew 2
54 1991001056 LR AR Bobbin Washer 1
55 1991001057 By iR 2 Grease plate gasket 1
56 991001058 e Rubber plug 3
57  [280001063 PEVETAIAR 1 2R 45 e 2E Rubber plug 1
58  |180001058 FEAVEHIAR 1

2. Ehh/PREER 1
MAIN SHAFT&THREAD-UP LEVER COMPONENTS




2. /PR B 4 /MAIN SHAFT&THREAD-UP LEVER COMPONENTS

g B % B W

R}j.go. nev%tvﬁp:r?No. Part name Name of parts %It%
1 1991002001 PREEFF R IRET Screw 15/64 x 28 1.=10.5 1
2 991002002 PR T thread take—up crank shaft 1
3 (991002003 A Pk 2t PR ) Roller felt 1
991002004 PRk R 2H A thread take—up lever asm 1
4 991002004H PR EFTFAHE (JERL) thread take—up lever asm 1
991002004D PR A (5B EIERL) lthread take—up lever asm 1
5 1991002005 PRAAT R ST hK Needle bearing 2
6 991002006 PR th AR Needle bar crank 1
991002007H PR tim (SR ) Needle bar crank 1
7 991002007 EFFTEEFT Needle bar crank rod 1
8 1991002008 PRZE AN A TRE R ET Left screw 9/64 x 40 1.=4.8 1
o  [991002009 FEA AR 2 1 Counter weight 1
991102009H EFFFHIARLLAE©Q91IHLAY ) |Counter weight 1
9-1 |[S127142816 EFAT AR K AR ET Screw 9/32 x 28 1.=16 1
9-2 [S116354006 PREL tAw 2 (MR ET Screw 1/4 x 40 1.=6 2
9-3  {991002009-3 FE 07 8 22 O A [ Rubber ring 1
9-4 [S077142815 BEAT AW e MR ET Screw 9/32 x 28 L=15.5 1
9-5  |991002009-5 FEHT AR Counter weight 1
10 991002010 R RMCFE A Feed drive eccentric cam asm. 1
10-1 |S076354011 ERM O IR ET Screw 1/4 x 40 1.=11 2
10-2  [991002010-2 poy = | N Feed drive eccentric cam 1
11 |S093574006 ERM O 58 T AR ET Screw 9/64 x 40 1L.=6 2
12 1991002012 FHEE Mainshaft back sleeve 1
13 991002013 s E 0il seal of mainshaft back sleeve 1
14 1991002014 08 AT b e Snap ring 1
15 991002015 it Thrust collar asm 1
16 |S116354006 b Eh PR MR ET Screw 1/4x40 L=6 2
17 991002017 AN ETE Main shaft front bushing asm. 1
18 991002018 ahrhihE Bushing intermediate 1
19 1991002019 PTG e & Rubber 1
20 991002020 PR TEFT s LI 2R Thread take—up crank shaft felt 1
21 |M140500806 FAIRET Screw 2
22 920102022-C F5 (RN Hand wheel(Magnetic steel) 1
23 1920102023 % Main shaft 1
24 (991002024 S R b g R 1 0il amount adjusting pin 1
25 1991002025 Bl 9 Y O R Rubber ring 1
26 [991002026 pey S| O o Thrust collar 1
27 [S145952808 R RET Screw 1
28 1920102028 L HLRE Stator 1
29 1920102029 HLHLEL T Rotor 1
30 |M180500822 HL ML AR IR ETMS5X 22 Screw 4
31 [991002034 HE L2 RT3 Washer 4




3. EIAT/ /R bR
NEEDLE BAR, UPRIGHT SHAFT&HOOK DRIVING SHAFT COMPONENTS




351 HF/ %5l /T B {4/NEEDLE BAR, UPRIGHT SHAFT&HOOK DRIVING SHAFT COMPONENTS

R}j‘_{\j}n ne\iﬁpl%r? No Pafl njF:}me Name ofp arts %t% ﬁo{i
1 [991003001 BT fL2E Cap 1
2 991003002 L& Needle bar bushing upper 1
,  [991003003 EHFT Needle bar 1
~ 1991003003H AT (2 RL) Needle bar 1
4 991003004 ERAT AT Needle rod holder asm. 1
5 [S073574007 FFAT R A IR Screw 9/64 x 40 L=7.5 1
6 (991003006 FHAF A i Slide block 1
7 991003007 T 44 Needle bar thread guide 1
8 1991003008 HITT£ Needle bar bushing lower 1
9  |S083184405 MLEMIRET Screw 1/8 x 44 L=4.8 1
10 991003010 ARARVESETD Needle bar thread guide 1
0303D AR e A (HILAY) Needle bar thread guide 1
m 991003011 ML Needle DBx1 #14 1
99100301 1H HLEF DPxS #21 Needle DPx5 #21 1
12991003012 A Vi Fe Gear pinion asm. 1
12-1 991003014 At Gear asm. 1
12-2 |S116354008 DI FCIRET Screw 1/4 x 40 L=8 2
12-3 1991003016 R S Pinion asm. 1
12-4 |S116354008 D FEHRET Screw 1/4 x 40 L=8 2
12-5 [991003019 T 5 4E Gear asm. 1
12-6 |S116354008 A IRET Screw 1/4 x 40 =8 2
12-7 1991003021 B RS Pinion asm. 1
12-8 |S116354008 DI FEIRET Screw 1/4 x 40 L=8 2
13 |S074374008 T B R IRET Screw SM11/64 x 40 1L.=8 2
14 |9o1003014 I By Upright shaft 1
991105006 It Ah (HLAY) Upright shaft 1
15 1991003015 R Hook asm. 1
16 1991003016 LR RS Upright shaft bushing,upper 1
17 1991003017 B N Upright shaft bushing,lower 1
18 991003018 I RS Bushing rear 1
19 |S145952808 Ut hh | S R ET Screw 1
20 991003020 et Thrust collar asm. 1
21 |S074374005 T Y P R ET Screw 11/64 x 40 1.=5 2
” 991003022 T Lower shaft 1
991107001 Tk Lower shaft 1
” 991003023 TR 5E i) Bobbin case holder 1
) 0303D MR i) Bobbin case holder 1
24 |S084374011 AR R L A BRET Screw SM11/64 x 40 1.=11 3
25 1991003032 e IZET Screw 3
26 991003026 RIS Lower shaft front metal 1
991105012 N IR ESS Lower shaft front metal 1
27 1991003027 T BR e 0il wick 1
28 1991003028 T RBR R E T 0il seal screw 1
29 1991003029 [N Bobbin 1
30 [991003030 R Bobbin case 1
31 [S145952808 TS R ET Screw 1
32 (991003032 BT e A 0 B e Slide block base 1




4. AT
HAND LIFTER COMPONENTS

H@




4 FEFFEB4/HAND LIFTER COMPONENTS

J¥'5 BrEs E2x i VE

Rtjfgo. ne\ffﬁp%r? No. Part name Name of parts %ty ﬁolte
1 1991004001 IHEETER Hand lifter 1
2 (991004002 JE BT 1R 5T Screw 9/64 x 40 L=10 1
3 (991004003 FE TR o7 P Rubber ring 1
4 991004004 R T S hand lifter cam asm 1
5 991004005 AR E Presser bar bushing lower 1
6  [S073574011 FEBARET Screw 9/64 x 40 1=11 1
7 (991004007 RIATFF IR S04 Link shaft 2
8 1991004008 Pl E-ring 5 7
991004009 FE AR Presser foot asm 1
9 991004009H EHH%KFF(E*«L ) Presser foot asm 1
991004009D J Hﬁﬂ%ﬁ{#(j{ﬁﬁf{{ ) Presser foot asm 1
10 [991004010 YA TE BRI AT AR ST Hinge screw 1
11 1991004011 SR ANGRIEDL: ST Hinge screw 1
12 991004012 ¥R TAT Knee lifter connecting rod 1
13 [%91004013 5 L5 FTAT Lifting lever link 1
991004013-H  [&JEIGATAT (J5k) Lifting lever link(Thick material) 1
14 1991004022 P T 2 o Tension release return spring 1
24 1991001027 AT Tension release supporting pin 1
15 1991004025 PAZE AR Thread tension relerse wire 1
16 991004026 WA AR RS A Tension release shaft 1
17 991004027 A R R Presser adjurting screw nut 1
991004027H FEREE ()R ) Presser adjurting screw nut H 1
18 991004028 1A R ARET Presser spring regulator 1
991004028H I R ARET Presser spring regulator H 1
19 991004029 A % Presser adjurting spring 1
991004029H P CJRERL) Presser adjurting spring H 1
20 1991004030 A S 42 Presser bar guide bracket 1
21 1991004031 JEAFE Presser bar 1
” 991004032 PR A2 4 Knee lifting cross rod asm 1
991004032W HOATAT (AR ) Knee lifting cross rod asm 1
22-1 1991004032-1 6 BB RTFTAT Hand lifter link 1
22-2 1991004032-2 FE R RE AR Lifting lever 1
22-3 1991004032-3 b YA AR e Knee lifting cross rod 1
23 1991004033 A He AT Presser guide bar 1
24 |S126354006 FARIRET Screw 1
25 991004036 JE AR5 48 Presser foot protection frame 1




5. 1ER A
FEED MECHANISM COMPONENTS




5.3 81 ¥ {4:/FEED MECHANISM COMPONENTS

=2 S EES i T HE

Ref.No. nr:ih‘[:r:? No. Part name Name of parts Qty Note
. [p91005001 LR T Feed adjust rod 1
991005001D 525 R E AT O ERR ) Feed adjust rod(big hook) 1
2 991005002 8 06 R T 5 Feed regulator pin 1
3 S043574006 86 ek AT IR 4T Feed regulator pin screw 2
3+ MO090500806 5B e X E LT Feed regulator Fastening screw 2
4 [991005004 PES SRV Feed regulator 1
991005004D Jﬁ?{‘wﬁqﬁ%ﬁ(ﬁﬁ'ﬂﬁ ) Feed regulator (Big needle distance) 1
5 991005005 5 RHE A A Feed regulator bushing 1
6 991005006 by SR SRR Feed regulator shaft 1
7 991005007 L ) S T Feed regulator screw 1
8 991005008 1R BhE Spring 1
9 1991005009 13 Feed adjuslpin 1
10 [991005010 EHEEEH (0-5) Needle distance knob(0-5) 1
11 [S074762818 B PR BEATIRET Screw 3/16 x 28 L=18 1
12 1991005012 %R Rocker shaft connecting rod 1
13 [991005013 BT Walking foot long pin 1
14 [S083574004 08 RHEFETIRET Screw 9/64 x 40 1.=4 1
15 991005015 A EFT Connecting rod 1
16 1991005016 FHREH T RO R Rubber ring 1
17 991005017 EESDIL TYZ =R A Feed reverse spring 1
18 (991005018 PHREES E-ring 5 2
19 991005019 (206 8t AR 2H 1 Feed reverse arm asm. 1
991005019D )6 AR ZH A (RETBE)  |Feed reverse arm asm(Big needle 1
20 S074762815 (325 R AR IR 5T Feed reverse arm screw 1
21 991005021 EEESEE A Spring 1
22 1991005022 S A2 Bl 3 Walking foot short pin 2
23 991005023 KAE D Connecting link long pin 2
24 991005024 KRR Connecting link short pin 2
25 991005025 R AL Feed adjust link asm 1
26 [991005026 TR B AL Ae A Adjusting link fulcrum shaft 1
27 991002001 JE AT R IRET Screw 15/64 x 28 2
28  [S123574005 EFT Y IRET Screw 9/64 x 40 1L.=5 2
29 1991005029 5 BB AU Feed bar shaft 1
30 991005030 326 A Fit A R 4 Retaining ring 1
51 991005031 %A T Fedd dog L-M 1
991005031H kAT A (B3 HEA) Feed dog H 1
32 [s073184406 LA A IRET Screw 1/8 x 44 1.=6 2
13 991005033 B Feed bar asm 1
22 1991005033D TR OIERR) Feed bar asm 1
34 ]991005034 RS A B AV AR Adjusting link spring guide 1
35  |S074374007 SAARE [ 15T Screw 11/64 x 40 L=7 2
36 [991005036 7. [F 7 A Feed spring hood 1
37 1991005037 2% A7 Feed rocker shaft 1
38 991005038 0% A AR A Walking foot middle pin 1
39 |S073574008 HHAR A BT Screw 9/64 x 40 1L.=8 1
40 |N217142805 O IF AT Nut 9/32 x 28 1
a1 991005041 2% A7 AR Feed rocker shaft crank 1
991005041D LA AN ( REFFE15mm ) |Feed rocker shaft crank 1
42 |S074762815 %A AR IR ET Screw 3/16 x 28 L=15 1
43 1991005043 87 5 AR Lifting rocker asm. 1
44 |S074762815 628 5 R SR 4T Screw 3/16 x 28 L=15 1
45 991005045 oI A AR ET Hinge screw 1
46 991005046 B Fah Feed driving shaft 1
47 1991005047 2% 7 il Thrust collar asm. 1
48  |S126354004 AP R R T Screw 1/4 x 40 L=4 2
49 991005049 BEFRAIENESHESS Feed rocker shaft bushing 2
991005049D RS (KiER ) |Axle sleeve 1
50 |S084374007 TF YR IRET Screw 11/64 x 40 1L.=7 2
51 [991005051 6 7F il FH 42 Retaining ring 1
52 991005052 FUEE (FLEAR ) Feed bar crank asm. 1
53 [S074762812 F YRR | Screw 3/16 x 28 L=12 1
54 991005054 B X Driving shaft crank asm. 1
. 991005054D B (KE® ) Driving shaft crank asm. 1
55 |S084374012 A X IBET Screw 11/64 x 40 =12 1
56 991005056 (325 BHR T4 1 Reverse feed control lever asm. 1
56-1 9910050561 {81 R O P Rubber ring 1
56-2 [991005056-2 (EEPERA] Feed reverse shaft 1
56-3 [S145952808 (B35 RHR FIRET Screw 1
56-4 |S145952810 R T ALIRET Screw 1
56-5 [991005056-5 1336 B T Reverse frrd control lever 1
57 991005057 s Thrust collar 1
58  |S126354004 ezl E=TEluIa) Screw 1/4x40 1=4 2
59 1991005059 TR b A A Adjusting link fulcrum shaft 1
60 |991005060 {5 26 ) il = Feed lever metal 1

10




6. EM/ GEHF
OIL LUBLICATION
COMPONENTS

o

678G /2543 3B 44:/0IL LUBLICATION COMPONENTS

_J_E%% P 4 R Name of parts % ik
Ref.No. new part No. Part name Qty Note
1 991009001  |vh 7 Oil sight window 1
2 991009002 |1t 04 P& Rubber ring 1
3 991009003 | EAhfithAeE Main shaft oil tube 1
9910090038 | LA fiih4EB Main shaft oil tube 1
4 S094762806 |13 2 IR T Screw 3/16x28 1.=6 1
5 991009005 |lEliMEi e Oil felt presser 1
6 991009006  |lalyH%s 0il return tube asm 1
7 991009007  |[EI{H 4 2 Holder 1
8 991009008 |3k £k 0il wick 1
9 991009009 |TE M T o 3 5 IR % T 0il adjusting screw 1
10 991009010 @R 14 15 5% Spring 1
11 991009011  |FEM it 0il tube 1
12 991009012 |ThZEHB 14 Lubricating oil pump asm 1
12-1 991009012-1  [JHZE L HtR 0il pump installing base 1
12-2 | 991009012-2 [k 0il pump 1
12-3 | 991009012-3 [shZE 48 0il pump impeller 1
12-4 | 991009012-4 |hZE 5247 Screw D=3 1=10 3
12-5 991009012-5  |ihZ &% Lubricating oil pump cover 1
12-6 991009012-6  |THZE M 4EFEHR Oil pump impeller cover 1
12-7 | 991009012-7 |[mlqHhA %€ Plunger 1
12-8 991009012-8 | 7€ % Plunger spring 1
12-9 | 991009012-9 |i:ZE124T Plunger screw 1
12210 99100901210 | FHhtihe Hook driving shaft oil tube 1
991009012—-10+ | F&htyh %“:’(V_El Hzh) Hook driving shaft oil tube 1
12-11 | MO070300508 |H%E %4125 Screw M3 L.=8 3
13 991009013 [RGB Oil pump support,large 1
14 S074374010  |IMZE 24T Screw 1
15 991009015 |y 43k Rubber joint 1
16 991009016  |LEZkAridksh%e Bobbin pulley 1
17 S144374006  |LGEL AR IR FCIRET Screw 2
18 991009017 |45 Circlip 1
19 S075952510  |IMZEURE] Screw 15/64x28 1.=10 1

11




7 JH1 £ R 44:/0IL RESERVOIR COMPONENES

T B A M Name of parts % ik
Ref.No. new part No. Part name Qty Note
1 991010001 i ﬂ%l-gﬁ: Oil reservoir asm 1
2 991010002 Ak Oil reservoir 1
3 991010003 [ AR Oil reservoir gasket 1
4 5077942407  |[HEMMFLIRES Screw 5/16x24 1.=7 1
5 991010005 |HEVHFLIZETORY &l Rubber ring 1
6 991010006 |# HJIEI XL [m] A Knee lifting rotating arm 1
7 991010007 | X [a] [ A7 411 % Spring 1
8 991010008 |46 RV IT 1 P4 E-ring 10 1
9 991010009 |4 R R 453k Vertical shaft fitting arm 1
10 991010010 (B FF4zk 18T Screw 2
1 N210601006  [XLfi FHARFR AL ATREE  [Nut M6 2
12 M120601030 W] fANFR AL 158RET  [Serew M6 1=30 2
13 M190601018 | XL [a] AR SR4T Screw M6 1.=17.5 1
14 991010014  |[#5 1% k4 Knee press cross shaft 1
15 991010015 PR KT Knee pan plate asm 1
16 991010016 PG ST S Knee pan plate cover 1
17 991010017  [#:AFT Knee pan upright shaft 1
18 991010018 P FTER Knee pan plate rubber 1
19 991010019 PR\ Knee pan plate 1
20 991010020  [EEHAFTHEkL Knee pan plate support 1
21 M190601012  |[# K IRET Screw M6 1.=12 1
22 991010022  |[#BEEITIFT Knee lifter push rod 1

12




8. TR 2 ER4/THREAD STAND COMPONENTS

S A= 2 FR TE | &k
Ref.No. ne\%ﬁp:ﬂjgNo. Part name Name of parts Oty Note
1 991013001 [T 2k ZEah I Thread stand asm 1
2 991013002 2R A B Fs Spool retainer 2
3 991013003  |£k#L4ET Spool pin 2
4 991013004 R e Spool rest cushion 2
5 991013005  |£k#k Spool rest 2
6 M090601016  |£R 4% 2k e 4T Screw M6 x 16 2
7 991013007 ST U Thread guide arm joint 2
8 991013008 LRIRFT TR BT 945 B Spool rest rod rubber cap 1
9 991013009 2R8I 2R AT Spool rest arm 2
10 991013010 LB Y Spool rest rod upper 1
11 991013011 | BE4edFiek Spool rest rod joint 1
12 M090500814  [4Z404T 423k B24T Screw M5 x 14 2
13 N210500805 |30 kT4 3k 18+ Nut M5 2
14 991013014 LT Ny Spool rest rod lower 1
15 991013015 | zk M8 Thread guide 2
16 991013016  [£RALAT 3 4k Spring washer 2
17 991013017  |Ze#H4THELS: Nut M5 2
18 991013018  |ZRZRAT KX [ 42 B): Nut M6 x 1.5 1
19 991013019  [ZRALFT X (Wi f 45 R Washer 16 x 30 x 2.6 2
20 991013020 |5 [ 42 1 3 A P Spring washer 1

13




9. FfHAF

ACCESSORIES

14

9.fff {4/ACCESSORIES
T EE 24 R . B | &k
Ref.No. neiﬁp%ﬂﬂj—]\lo. Part name Name of parts Oty Note

1 991014001 WLk % B 4H 14 Machine hinge plate asm. 2
2 991014002 [HL3k ZE4EF4 AT Nail 4
3 991014003 B3k 3 42 4 A Machine hinge plate 2
4 991014004 B2z 7)) (K) Screw driver,large 1
5 991014005 W2y () Screw driver.mendium 1
6 991014006 W22 7J) (/N) Screw driver.small 1
7 991014007 TR0 Bobbin 2
8 991014008  |#L3kE Macgube head cover 1
9 991014009 Bk 24 Macgube rest cover 1
10 991014010  [IMAAZLITF Oil reservoir asm. 1
1 991014011 HLEE DBxI #14 Needle DBxI #14 4

991014011H  |HLEF DPx5 #21 Needle DPx5 #21 4
12 991014012 7 = HY(A) quakeproof washer A 2
13 991014013 [ w2 £(B) quakeproof washer B 2
14 991014014 [UBEEHS Instruction book 1
15 991014017 AR speed controller 1
16 991014018 bagr i1 ) speed controller screw 3
17 991014019 P A PIAT speed controller pull rod 1

14




NOTES

Dealer:

Q °
“text

15




